
Engineering Report for the Vista Canyon Factory

(Municipal Wastewater Treatment Facility) (2009)





 

ii 
 

TABLE OF CONTENTS 
     
  

PAGE NO. 

 

CHAPTER 1  OVERVIEW ............................................................................................ 1-1 
   Project Description ..................................................................... 1-1 
   Purpose of Study ......................................................................... 1-2 
   Ownership/Maintenance of Water Factory ............................... 1-2 
   Regulatory Consideration .......................................................... 1-3 
    
CHAPTER 2 PLANNING AND DESIGN CRITERIA ................................................ 2-1 
[...]
Sanitation District's Rate and Mean Loadings Ordinance (Appendix A) prescribing the 
connection fee rate and mean loadings per unit of usage.  
 
 



 

DEXTER WILSON ENGINEERING, INC. PAGE 2-2 
 

TABLE 2-2  
VISTA CANYON ESTIMATED WASTEWATER GENERATION 

AVERAGE DAILY COD 

Land Use Count Generation Factor COD 
lbs/day 

Res - SF 96 DU 1.22 lbs/day/unit 117.12 
Res - MF 1,021 DU 0.73 lbs/day/unit 745.33 
Hotel 200 rooms 0.54 lbs/day/room 108.00 
Commercial 50,000 sf 0.86 lbs/day/1,000sf 43.00 
Theater 31,000 sf 0.54 lbs/day/1,000sf 16.74 
Retail 94,000 sf 2.10 lbs/day/1,000sf 197.40 
Restaurant 39,000 sf 16.68 lbs/day/1,000sf 650.52 
Office 596,000 sf 0.86 lbs/day/1,000sf 512.56 
Total         2,390.67 

 

TABLE 2-3  
VISTA CANYON ESTIMATED WASTEWATER GENERATION 

AVERAGE DAILY SS 

Land Use Count Generation Factor SS 
lbs/day 

Res - SF 96 DU 0.59 lbs/day/unit 56.64 
Res - MF 1,021 DU 0.35 lbs/day/unit 357.35 
Hotel 200 rooms 0.28 lbs/day/room 56.00 
Commercial 50,000 sf 0.45 lbs/day/1,000sf 22.50 
Theater 31,000 sf 0.28 lbs/day/1,000sf 8.68 
Retail 94,000 sf 1.00 lbs/day/1,000sf 94.00 
Restaurant 39,000 sf 5.00 lbs/day/1,000sf 195.00 
Office 596,000 sf 0.45 lbs/day/1,000sf 268.20 
Total         1,058.37 

 
 

WATER FACTORY DESIGN FLOW 
 
As determined in the previous section, the treatment capacity required to accommodate Vista 
Canyon’s wastewater flows is 395,411 gpd, based on Santa Clarita Valley Sanitation District's 
flow generation factors.  Table 2-4 summarizes previous tables and presents the design loading 
for the facility.  This table includes the average flow, COD, suspended solids, and biological 
oxygen demand (BOD).   



 

DEXTER WILSON ENGINEERING, INC. PAGE 2-3 
 

Table 2-5 provides the peak flows expected at the Vista Canyon water factory.  To convert to 
peak dry weather flow, the average daily flow was multiplied by a factor of 2.0.  To convert 
average daily flow rate to peak wet weather flows, the Sanitation Districts of Los Angeles County 
(LACSD) peaking equation was used.  This peaking equation, in million gallons per day, is shown 
below. 
 
 
 

TABLE 2-4  
WATER FACTORY DESIGN LOADING 

Flow COD SS BOD1 
MGD lbs/day mg/l lbs/day mg/l lbs/day mg/l 
0.395 2,391 726 1,058 321 1,434 436 

1. Assumes BOD to COD ratio is 0.6 
 

TABLE 2-5  
PEAK FLOWS TO THE WATER FACTORY 

Average Flow Peak Dry Peak Wet 

MGD Weather 
Factor 

Flow, 
MGD Weather Factor Flow, 

MGD 
0.395 2 0.791 2.65*Q(avg)^0.906 1.143 

 
 

TREATMENT CAPACITY DISCUSSION 
 
The 395,411 gpd treatment capacity of the water factory is based on Santa Clarita Valley 
Sanitation District's generation rates.  The water balance in Chapter 4, however, shows that 
the estimated treatment capacity required specifically for the Vista Canyon project is only 
214,265 gpd, based on the project’s interior potable water demands.  
 
At the proposed Vista Canyon water factory location, a drainage area also could be situated to 
serve more than the Vista Canyon project.  Figure 2-1 provides a map of the project and the 
sewer drainage basin for the water factory.  The estimated wastewater flow generated by those 
off-site areas is 96,432 gpd. 
 
Additionally, the Vista Canyon water factory would be located in the vicinity of an existing 
sewer mainline, and partial flows from this mainline would be directed to the water factory for 
treatment and use.  These  off-site flows also would allow the water factory to start up with 
flows greater than those generated by the initial development in the Vista Canyon project.  

2.65  Q average = Q peak 
0.90

 





 

DEXTER WILSON ENGINEERING, INC. PAGE 2-5 
 

At the treatment capacity of 395,411 gpd, the Vista Canyon project would construct a larger 
water recycling plant than is needed solely for the project based upon its projected water 
demand.  Discussed further in Chapter 4, the Vista Canyon project’s total potable and non-
potable water demand is anticipated to be 297,922 gpd (333.7 acre-feet per year, afy), as follows: 
 

• recycled water (non-potable) demand is 117,922 gpd (132.1 afy), and 
• potable water demand is 180,001 gpd (201.6 afy).   

 
Constructing the Vista Canyon water factory at a treatment capacity of 395,411 gpd (442.9 afy), 
and supplying the Vista Canyon recycled water demand of 117,922 gpd (132.1 afy), results in an 
excess recycled water supply of 277,489 gpd (310.8 afy).  This excess supply would be utilized by 
CLWA over time to offset existing water demands within the Santa Clarita Valley.  Initially, 
this excess water may be directed to percolation ponds adjacent to the Vista Canyon water 
factory until the CLWA system is operational.  Since this excess (277,489 gpd) is far greater 
than the Vista Canyon project's potable water demand of 180,001 gpd, the project would result 
in no net increase in water demand for CLWA and the Santa Clarita Water Division.  



 

DEXTER WILSON ENGINEERING, INC. PAGE 3-1 
 

CHAPTER 3 
 

WATER FACTORY FACILITY 
 
The process flow schematic for the Vista Canyon water factory is shown on Figure 3-1 and a 
preliminary site layout is shown on Figure 3-2.  The water factory would be designed to produce 
disinfected tertiary recycled water in accordance with the requirements of California Code of 
Regulations, Title 22, Section 60304(a), including the reliability requirements of Title 22.  No 
solids would be treated on site.  The water factory will be a scalping plant with waste activated 
sludge processed at Santa Clarita Valley Sanitation District's existing facilities downstream. 
 
 

TREATMENT PROCESS 
 
The final selection of the treatment process would be completed during final design of the water 
factory.  The process would be a variation of the extended aeration activated sludge process.  At 
this time, the water factory could consist of a conventional system, sequencing batch reactors, 
or membrane bioreactors.  All of these technologies would produce disinfected tertiary recycled 
water in accordance with the requirements listed above.  These processes also require 
approximately the same footprint space, but the discussed layout would assume worst case 
special needs.  All treatment processes would be located in concrete tanks.   
 
 

 
Headworks 

The headworks would be designed to pump flow to the start of the treatment process and 
provide screening to protect downstream equipment.  If a conventional system or sequencing 
batch reactor system is used, course screening or a comminutor would be installed upstream of 
the influent pump station, and provide protection for downstream processes.  If the membrane 
bioreactor process is used, a fine screen and screening compacter would be needed. 
 
 

 
Flow Equalization 

After the headworks and prior to the treatment process, a flow equalization basin may be 
installed.  The purpose of this basin would be to balance incoming flow variations such that a 
constant flow rate is conveyed through the treatment process portion of the plant.  This 
equalization only would be needed if the peak flow cannot be accommodated in the secondary or 
tertiary process.  A bypass line would be provided to allow the flow equalization tank to be 
taken off-line without shutting down the plant. 







 

DEXTER WILSON ENGINEERING, INC. PAGE 3-4 
 

 
Secondary and Tertiary Process 

One of three processes would be used for secondary and tertiary treatment.  These are the 
conventional extended aeration activated sludge with sand filters, sequencing batch reactors 
with sand filters or membrane bioreactors.  Each process is discussed below.  Each process 
would have tank and equipment redundancy. 
 
Conventional Extended Aeration Activated Sludge with Sand Filters.

 

  If this process is 
selected, aeration tanks, sedimentation tanks, and tertiary filters would be required.   These 
facilities are described below.  An Aeromod-type system is described. 

Aeration Tanks.

 

  An Aeromod system would utilize four aeration tanks.  Each of the 
tanks would be sized for 90,000 gallons.  The four tank system would allow for one tank 
to be taken out of service for inspection and repair while the other three remain in 
service to treat the flows. 

Sedimentation Tank.

 

  An Aeromod system would use four sedimentation tanks, which 
would allow one tank to be taken out of service while treating the flow with the 
remaining three tanks. 

Filters.

 

  Following secondary treatment, the water would be coagulated, flocculated, 
and filtered to remove small particulate matter.  Coagulation would be done by polymer 
injection.  The flocculation tank would provide adequate detention time for particles to 
flocculate before reaching the filter.  Two upflow, continuously backwashing filters with 
a moving sand bed would be provided.  Each filter would be sized for the entire plant 
flow.  The backwash would be diverted downstream to the plant drainage system and 
then to the sewers. 

Sequence Batch Reactor System.

 

  The sequencing batch reactor system provides for 
aeration and sedimentation in one tank.   

Process Tanks.

 

  Three process tanks would be provided for this system.  Each tank 
would operate on a timed sequence for filling, aeration, and decanting.  Two of the tanks 
would be able to treat the flow if one was out of service.  Each tank would be 
approximately 180,000 gallons. 

Filters.
 

  The filters would operate as described for the conventional system.   



 

DEXTER WILSON ENGINEERING, INC. PAGE 3-5 
 

Membrane Bioreactor System.

 

 If the membrane bioreactor system is used the filter 
would not be needed.  Aeration tanks and membrane tanks would provide both secondary 
and tertiary treatment. 

Process Tanks.

 

  Three process tanks would be provided for this system.  Each tank 
would be approximately 136,000 gallons. 

Membrane Tank.

 

  In the membrane bioreactor system, a membrane is used in place of 
the sedimentation tanks and filters.  The membrane is able to provide a better single-
step solids liquid separation then the two-step system.  Four membrane tanks would be 
provided for this system. 

 
Disinfection 

Disinfection would be accomplished through a combination of ultraviolet (UV) and chlorination. 
UV would be the primary disinfectant.  The UV is utilized to reduce the amount of chlorine 
added to the system to reduce effluent chlorine levels.  In order to provide continuous 
disinfection in the piping system, a small amount of chlorine would be added after the UV 
disinfection.  This small amount of chlorine would be added after the diversion system to the 
percolation ponds. 
 
 

EFFLUENT USE AND DISPOSAL 
 
The effluent use and disposal system would have storage, a pump station, and percolation 
ponds for disposal of excess recycled water.  An alternate diversion system would be built into 
the design to divert water, which does not meet recycled water effluent turbidity limits to the 
percolation ponds before the storage tank.  Although this water would not meet water recycling 
requirements, it would meet the effluent requirements for the percolation ponds.  
 

 
Storage 

A 100,000 gallon storage tank would be provided to serve as a forebay for the effluent pumps 
and provide for in-plant water needs. 
 
 
 
 



 

DEXTER WILSON ENGINEERING, INC. PAGE 3-6 
 

 
Effluent Pumps 

Effluent pumps would be provided to pump to the recycled water system.  These pumps would 
be sized as required by the recycled system. 
 

 
Percolation Ponds 

In order to dispose of effluent when there is no demand for recycled water, percolation ponds 
would be provided.  These ponds would have separate discharge requirements and could be 
used to discharge effluent that does not meet reclamation standards.  Additionally, the 
percolation ponds could receive treated stormwater from the Vista Canyon project. 
 
To allow for the most conservative space requirement, the percolation ponds have been sized 
assuming that CLWA does not take the excess recycled water from the water factory and that 
the ponds will receive some treated stormwater from developed portions of the Vista Canyon 
project.  These assumptions are in addition to rain which would fall directly into the percolation 
pond, which has been accounted for in the sizing as well.   
 
The required volume of storage would be divided between two ponds.  The ponds would be 
approximately five feet deep, with two feet of free board and comprise approximately 0.75 acres 
total.  Combined, the ponds would have a working volume of approximately 84,000 ft3 (628,000 
gal) and an overflow volume of approximately 146,800 ft3

 
 (1,098,000 gal).    

As an alternative to open ponds, which would contain water in some months and no water in 
others, the project may construct a buried piping system.  Under this arrangement, a decorative 
basin would remain full of water all year long and overflow into the buried piping.   
 
The size of the percolation ponds could be reduced if an arrangement is made with CLWA to 
utilize the excess recycled water. 
 
Water factory operation and maintenance plans would include the required maintenance of 
these ponds. 

 
 
 
 
 
 



 

DEXTER WILSON ENGINEERING, INC. PAGE 3-7 
 

EMERGENCY GENERATOR 
 

A diesel emergency generator would be provided to operate the plant during a power outage. 
 Fuel storage would be provided with sufficient capacity to operate the generator at 
maximum load for 24 hours. 

 
 

PLANT DRAINAGE SYSTEM 
 
A plant drainage system would be provided to allow all of the process tankage to be drained.  
This system would discharge to the downstream sewers.  A submersible pump station may be 
needed to pump the drainage to the downstream sewer.  The drains from the restrooms in the 
operations building would be conveyed to this system. 
 
 

SPILL CONTAINMENT SYSTEM 
 
The process area of the treatment plant would contain piping, equipment, and tankage.  
Overflows, pipe breaks, or equipment failures could cause spills of sewage or partially treated 
sewage.  To contain these spills and prevent them from exiting the site, the process area would 
drain to a single location connected to the plant drainage system.  These liquids would then be 
pumped to the headworks of the plant.  Flows from incidental rain events would be returned to 
the plant headworks. 
 
Adjacent to this, the location would also have a normally-closed valve connection to the storm 
drain system, so that during substantial rain events, the valve could be opened to direct site 
runoff to the storm drain.   

 
 

SYSTEM SIZING TABLES 
 
Tables 3-1 through 3-3 provide preliminary equipment, tank, and power requirements for the 
water factory. 
 
 
 



 

DEXTER WILSON ENGINEERING, INC. PAGE 3-8 
 

TABLE 3-1 
VISTA CANYON WATER FACTORY 

FACILITY SIZING CRITERIA 

Item Size Redundancy Criteria 

Influent Pump Station               2 each 785 gpm                                 Each pump capable of 
  @ 40’ pumping peak flow 
    20 HP 
Screening 

 Coarse Screen 1 mechanically cleaned Either screen capable 
For Conventional or SBR 

     1 HP                                                of screening peak flow. 
                                                                 1 manual cleaned  

 Fine Screen 2 each at 785 gpm Either screen capable 
For MBR 

     0.5 HP each of screening peak flow. 
  Screening Compactor 
Aeration Tanks 3 tanks each at 18 hours detention with     
                                                                  145,000 gallon                                  one tank out of service 
Solids Separation 
For Conventional
 each 25’ x 25’ rate of 400 gpd/sf 

 Minimum of 3 tanks Maximum overflow 

  with one tank out 
  of service. 
For SBR
 Deeper 

 Make Aeration tank 

For MBR
 Each 20’ x 30’ 10 gpd/sf with one 

 Minimum of 4 tanks Maximum flux of 

  tank out of service. 
RAS Pumps 2 each 1,570 gpm 400% return with 
(worst case MBR)    @ 10’                                               with one pump out 